



EKOTEKS

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**
Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar
İstanbul/ TÜRKİYE



AB-0583-T

2400009453-
RER

03.25

TEST REPORT
DENEY RAPORU

Report Nr / Revision Nr : 2400009453
Customer name : ALDO BEBEK ÜRÜNLERİ SANAYİ VE TİCARET LTD.ŞTİ
Applicant Address : AKTİM AKÇABURGAZ MH AKBURGAZ CD NO :20-AB ESENYURT /İSTANBUL
Buyer name : -
Contact Person : -
Sample Accepted on : 22.11.2024
Re-submitted/re-confirmation date : -
Date of test : 22.11.2024 / 18.12.2024
Fiber Composition : Claimed to be :-
Sample Description : 01 - NAIL SCISSORS WITH PROTECTION
02- BABY NAIL SCISSORS

Order No : -
Model Number : 900- Protected Nail Clipper
901- Nail Clipper
Previous Report No : -

Sampling : The results given in this report belong to the received sample by vendor.
End use : -
Care label : -

Decision Rule : -
Disclaimer Statement : -
Conformity Assessment : -

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test reports. EKOTEKS LABORATUVAR ve GÖZETİM HİZMETLERİ A.Ş. accredited by TÜRKAK under registration number [AB-0583-T] for ISO 17025:2017 as test laboratory.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.

Seal

Date
06.03.2025

Customer Representative
YAGMUR OKUMUS

Laboratory Manager
Sevim A. RAZAK
06.03.2025



This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.

AB-0583-T
2400009453 -RER
03.25

TEST RESULTS

TEST	METHOD	EVALUATION
DETERMINATION OF NICKEL (Ni)	EN 1811:2023(KAPLAMASIZ)	P
CADMIUM (*)	EPA 3052	P
DETERMINATION OF LEAD (Pb)	CPSC-CH- E1001.08.3:2012	P

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified.If requested, measurement uncertainty will be reported. But unless otherwise specified, measurement uncertainty is not considered while stating compliance with specification or limit values The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule. (without considering the level of confidence and measurement uncertainty , evaluation of suitability or non-conformity based on whether the test result obtained is only within the specified limits) Tests marked (*) in this report are not included in the accreditation schedule.

Note: The report dated 17.12.2024 dated 2400009453 has been added to the 2400009453 -RER due to the change of "Customer name" and has been replaced with the report dated 06.03.2025

TEST RESULTS

Photo of the sample received



This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.

AB-0583-T
2400009453 -RER
03.25

TEST RESULTS

Sample ID	Part No.	Part ID	Explanatory Information
A	1	SILVER NAIL SCISSORS WITH WHITE PRINT	
A	2	METAL NAIL SCISSORS IN BLUE-WHITE & GREEN WHITE & PINK WHITE	

Summary of Results

Parts & Results															
Parts	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15
DETERMINATION OF NICKEL (Ni)	P	P	-	-	-	-	-	-	-	-	-	-	-	-	-
CADMIUM	P	P	-	-	-	-	-	-	-	-	-	-	-	-	-
DETERMINATION OF LEAD (Pb)	P	P	-	-	-	-	-	-	-	-	-	-	-	-	-

P Pass
F Fail
LS Lack of sample.
NA Not applicable
R Refer to retailer technologist

EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.

AB-0583-T

2400009453
-RER

03.25

TEST RESULTS

NIKEL (Ni)

NICKEL RELEASE; BS EN 1811:2023				
This test method is applied to non-coated metals.				
Sample is placed in artificial acidic perspiration solution for a week(pH=6.5±0,1).The concentration of dissolved nickel in the solution is determined using ICP-MS.				
Trial Number	Surface Area (cm ²)	Volume of Test Solution (ml)	Result-Nickel Release (µg/cm ² /week)	Limit ⁽²⁾ (µg/cm ² /week)
1	0,88	8	N.D	0.5
2*	5,37	8	N.D	0.5
3*	27,52	8	N.D	0.5

Detection Limit : 0.027 µg/cm²/week

* Only one trial was performed due to insufficient sample.

N.D ⁽¹⁾: Not Detected

⁽²⁾ For articles intended to come into direct and prolonged contact with skin limit values : 0.5 µg/cm²/week

Not : According to the given measurement uncertainty in BS EN 1811:2023 Annex A the compliance assessment is based on below:

Test Result , µg/cm ² /week	Rating
≤ 0.88	PASS
> 0.88	FAIL

CADMIUM

EPA 3052

The cadmium content in sample is separated by microwave technic. Amount of cadmium is determined using ICP-MS.

Tested Parts	RESULT	REQUIREMENT	Evaluation
2+1	N.D	100	PASS

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ A.Ş.**

AB-0583-T
2400009453 -RER
03.25

TEST RESULTS
DETERMINATION OF LEAD (Pb)

CPSC-CH- E1001.08.3:2012

Tested Parts	Result (ppm)	Limit Value (ppm)	Evaluation
2+1	N.D	500	PASS

Limit Value : It is given by the EU Regulation 1907/2006 (REACH), Annex XVII Entry 63.

Reporting Limit : 3 ppm
< : Less than
ppm (part per million) : mg/kg

Controlled Metal :
Lead (Pb) (CAS No : 7439-92-1)

The results have been determined by the device of Inductively Coupled Plasma - Mass Spectrometer (ICP- MS)

N.D (1): Not detected

Total Uncertainty:%13,69